
Ref# Part# Description Qty Reqd

1 7000979 BOTTOM 1

2 7000986 BACK 1

3 7000983 INNER BOTTOM 1

4 7000984 INNER BACK 1

Technical - Parts Library http://insidemhsc.com/technical/parts?current=no&model=218...

2 of 4 11/7/10 12:01 PM

iBuyFireplaceParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
iBuyFireplaceParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
iBuyFireplaceParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



5 0000016 INNER TOP W/ WEB 1

6 7000987 INNER TOP CHANNEL CAP 1

7 7000952 AIR DISTRIBUTOR SS 1

8 7000953 BAFFLE 1

9 1203533 INTERAM GASKET 18IN LONG X �IN WIDE 1

10 000CB56 CATALYST BLOCK (REFRACTORY) CHANGE TO 700C56M WHEN STOCK DEPLETES 1

11 7001218 RIGHT SIDE - MUST BE REWORKED 1

12 7000980 LEFT SIDE 1

12 000980A LEFT SIDE WITH DOOR 1

13 7001025 LEFT SIDE LOAD DOOR ONLY 1

14 0000836 DOOR LATCH W/ UNTHREADED SHAFT & SET SCR 1

15 700G809 DOOR SHAFT ONLY 1

16 1200536 SET SCREW SS 5/16-18 X 5/16IN 2

17 7000982 FRONT 2

17 000982A FRONT WITH DOORS 1

18 7001024 RIGHT DOOR 1

19 7001108 GLASS PANEL (LARGE-4 X 9) - LEFT 1

19 7001109 GLASS PANEL (LARGE-4 X 9) - RIGHT 1

19 70028FL GLASS FRAME - LEFT 1

19 70028FR GLASS FRAME - RIGHT 1

19 7000448 CAST PANEL 1

20 7001023 LEFT DOOR 1

21 7001156 ASH DOOR (HAS NO HOLE FOR DIAL DAMPER) 1

22 7001086 ROCKER GRATE, UNTHREADED 1

23 7000569 GRATE COVER 1

24 7001083 GRATE SEAL 1

25 7000395 FIXED GRATE (XL- 16�IN) 1

26 7000744 GRATE FRAME 1

27 7000037 FAN PLATE 1

28 7000954 BYPASS GATE 1

29 7000950 BYPASS ADJUSTER 1

30 1201376 1/4 -20 X 1IN HEX HEAD CAP SCREW 1

31 1203210 1/4 -20 HEX HEAD NUT 1

32 1202527 1/4IN WASHER 1

33 1201338 1/4 -20 X �IN HEX HEAD CAP SCREW 1

34 1601488 DAMPER TAB 2

35 7000951 BYPASS GATE CRANK 1

36 7000989 BYPASS GATE THREADED OPERATING ROD 1

36 7001161 UNTHREADED ROD (USE W/1202561 & 1203068) 1

37 7000396 BACK GRATE (LARGE - 21�IN/XLARGE- 24IN) 1

38 7001199 BALANCE AIR PLATE 1

39 7000985 TOP 1

40 7000398 HEARTH LIP 1

41 1304280 FLUE COLLAR 1

42 7000016 6IN LEG (1) 4

42 7000SL6 6IN LEG SET (4) 1

43 7000945 DOOR AIR DIFFUSER PLATE 1

44 7001181 FRONT BRASS ROD 1

45 70000G3 SPRING HANDLE 1

46 1602515 REFRACTORY 1

47 7000G12 FIRESCREEN 1

48 000A902 BRASS HANDLE ASSEMBLY 1

49 0000842 HANDLE EXTENSION 1

Technical - Parts Library http://insidemhsc.com/technical/parts?current=no&model=218...

3 of 4 11/7/10 12:01 PM

iBuyFireplaceParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
iBuyFireplaceParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
iBuyFireplaceParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



50 7000521 BRASS DIAL SMALL 1

51 7000011 BRASS DIAL LARGE 1

52 7000348 SHAKER GRATE TOOL 1

53 7000G89 ASH PAN 1

N/S 7000044 BRASS NAME PLATE(USED ONLY ON EARLIER UNITS) 1

N/S 7001030 GENERAL INSTRUCTIONS 1

N/S 0005840 STOVE BAG KIT 1

N/S 7000948 THERMOMETER 1

 

Technical - Parts Library http://insidemhsc.com/technical/parts?current=no&model=218...

4 of 4 11/7/10 12:01 PM

iBuyFireplaceParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
iBuyFireplaceParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
iBuyFireplaceParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 




